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Address : ROOM 1101,11TH FLOOR, TOWER 2, CHINA HONG KONG CITY,33 CANTON
ROAD, TSIMSHATSUI KOWLOON HONG KONG

Vendor : BODYTECC JEWELRY FACTORY (SHENZHEN) LTD, CO.

Address © 2ND FLOOR,A BUILDING, NO.59 HONGHU ROAD, YANCHUAN COMMUNITY,
SONGGANG,BAO'AN DISTRICT, SHENZHEN  GUANGDONG,CHINA

Manufacturer : BODYTECC JEWELRY FACTORY (SHENZHEN) LTD, CO.

Address © 2ND FLOOR,A BUILDING, NO.59 HONGHU ROAD, YANCHUAN COMMUNITY,

SONGGANG,BAO'AN DISTRICT, SHENZHEN  GUANGDONG,CHINA

The following samples were submitted and identified on behalf of the client as 14G TTNM NPL2 G SOLIDR .

SGS Case No. - CA324202707169

Vendor's Style No. - GDT-SBEO1

FOB Port : SHENZHEN

Sample Quantity . BPCS

Sample Receiving Date - MAR 08, 2024

Testing Period - MAR 08, 2024 TO MAR 21, 2024
e e e e e oo e st o et e o ot Condlom e s
IngsmAmcation and jurisdiction lssuss defined tharsin. wmﬂmmmmnm CONta nowwsnwstmmwmmmymm
mslmmumammnm Tha Company’s sols responalbllify ks to Itz Cllant and fils document does not a paﬂi from g all thelr rights and obiigations under
the tra canmniod be reg mecEpd In full, without prior wiitien approval of the Company. Arq-mulmrlmd mmumﬁmﬁnmmmmﬂu’w

of thiz document Is mu may b p ited to the fullest extent of the Law.
Unless otherwiss stated the results shown In this tsst report refer only fo the sample{s) tested and such sampiays) are mrainad for 30 days onfy.

Office- Units 303 & 305, 3/F Building 22, Phase 3, HK Science Park, New Territories, Hong Kong 1 (852) 2334 4481 (852 7764 3126 e mkag.hk@sgs.com
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SGS

Test Re port No.: T32420270447SC Date: MAR 21, 2024 Page 2 of 9
Test Requested Conclusion
1. | Nickel Release PASS
2. | Lead Content PASS
3. | Cadmium Content PASS
4_ | Phthalates Content PASS
5. | Tarnishing Test PASS

oot FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) ** =

Signed for and on behalf of
SGS Hong Kong Ltd.

"

Lam Chi Ho, Jacko
Senior Chemist

This document is lasusd mma%hmmmmmsmwﬁnmmmuamngglmmmmtwmmat oW, 8 CONVENT ea-and-Cond i ;:_::;-.

mdmmmwn]%mem [ ] BIME-5-DOCUmS
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Unless otherwiss stated the results shown in this tesl report refer only fo the sampleds) teeted and such sampleis) are rerainad for 30 days onfy.
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Test Report No.: T32420270447SC Date: MAR 21, 2024 Page 3 of 9
Results:

Nickel Release

Test Method : With reference to EN 12472:2020 and EN 1811:2023.

QC Test
Test Sample Volume of Test ?;T:L%ﬂz:i? Client's Limit Comment
2 H 2 .
Item (s) Area(cm?) Solution (ml) Trial 1 Trial 2 Trial 3 (ng /lem?lweek)
1 421 45 =0.10 <0.10 <0.10 01 PASS
MNote: - pglcm?week = microgram per square centimeter per week
- < =lLessthan
Remark: - Testis conducted as whole article instead of component level as per client requested.
Lead Content
For paint/similar surface coating material :
Test Method  ‘With reference to CPSC-CH-E1003-09 1.
Testitem R“”':‘SH"“} Reporting Limit(%) | Client’s Limit(%)
Lead (Pb) ND 0.0020 0.009
Comment PASS - -

Specimen Description:

1. Grey w/ black coating on paper card (Card), black coating on plastic film {Card), black coating on plastic
label (Sticker)

Note: - % = percentage by weight
- ND = Not Detected

Thiss document 1 leausd by the Company = fio Itz Ganeral Conditions of Senvics printed

format documents, subject to Terme and for Elactronic Documenta W, B 5 Grawn to the limitatio ability.
Indemnification and jurisdiciion lzsuss defined thersin. &ny holder of this document Is advissd Information contalned herson refl & Company’s findings st the tme of It Intervention cnly and within
the limits of Cllents Instructiona, If any. The Company's sods responalbllity k= to e Cllent and Sis document doss not ite partiss to a i fion from v all thedr rightes and obllgations undsr
hi transact! Thiz cannot be rep gucEpd In full, without prior wiitien approval of e Company. Any unautharized alteration, fongery of falsification of e confent or appearance
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SGS

Test Report No.: T324202704475C Date: MAR 21, 2024 Page 4 of 9

For all materials except paint/similar surface coating:

Test Method  ‘With reference to CPSC-CH-E1001-08.3 / CPSC-CH-E1002-08.3.

Test item : ;es""ttsn’ﬁi 7 Reporting Limit(%) | Client's Limit(%)
Lead (Pb) ND ND ND ND 0.0020 0.010
Comment PASS PASS PASS PASS - —

Test item z BRes""t(SH"".f', 5 Reporting Limit(%) | Client's Limit(%)
Lead (Pb) ND ND ND ND 0.0020 0.010
Comment PASS PASS PASS PASS - —

Specimen Description:

Silvery metal w/ golden plating (Bead)

Silvery metal w/ golden plating (Pin)

Transparent plastic sheet (Box)

White paper card

White paper card

White paper label w/ black printing (Sticker) w/ Transparent plastic label w/ black printing (Sticker)

Transparent plastic label w/ white printing (Sticker) w/ Transparent plastic label (Sticker)

N o e w =

Transparent plastic film (Card)

Mote: - % = percentage by weight
- ND = Not Detected

This decument ks lssued by the Company hmmmmmswm#mmmu avallable on request or accassibla at hitpoiwww sgs. .-'. ETnE-and-Condithons a‘lﬂ.fﬂralmlc
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SG

Test Report

Cadmium Content

No.: T324202704475C

Date: MAR 21, 2024

Page 5 of 9

Test Method: With reference to USEFPA 3050B and/or USEPA3051 and/or USEPA3052

Test item 3 Res”';{sn”“} 3 Reporting Limit(%) | Client's Limit(%)
Cadmium (Cd) ND ND ND 0.0005 00075
Comment PASS PASS PASS — -

Test item Z Res”';(su""} 5 Reporting Limit(%) | Client's Limit(%)
Cadmium (Cd) ND ND ND 0.0005 0.0075
Comment PASS PASS PASS _ —

Test item - Res”'ta(su""} 5 Reporting Limit(%) | Client's Limit(%)
Cadmium (Cd) ND ND ND 0.0005 0.0075
Comment PASS PASS PASS _ —

Specimen Description:

Silvery metal w/ golden plating (Bead)

Silvery metal w/ golden plating (Pin)

Transparent plastic sheet (Box)

White paper card

White paper card

White paper label w/ black printing (Sticker) w/ Transparent plastic label w/ black printing (Sticker)
Transparent plastic label w/ white printing (Sticker) w/ Transparent plastic label (Sticker)

Transparent plastic film (Card)

L e N: O R W N

Grey w/ black coating on paper card (Card), black coating on plastic film (Card), black coating on plastic
label (Sticker)

MNote: -
- ND = Not Detected

% = percentage by weight
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Test Report No.: T32420270447SC Date: MAR 21, 2024 Page 6 of 9

Phthalates Content

Method: With reference to CPSC-CH-C1001-09.4
Analysis was performed by Gas Chromatography Mass Spectrometer (GC-MS) / High Perfarmance Liquid
Chromatography with Mass Spectrometer (HPLC-MS)

Test Item(s) Result (s) (ppm) Report Limit | Client's
Specimen No. 1 2 (ppm) Limit (ppm)
Dibutyl Phthalate (DBP) ND ND 30 1000
Benzylbutyl Phthalate (BBP) ND ND 30 1000
Bis-(2-ethylhexyl) Phthalate (DEHP) ND ND 30 1000
Diisononyl Phthalate (DINP) ND ND 100 1000
Di-n-octyl Phthalate (DNOP) ND ND 30 1000
Diisodecyl Phthalate (DIDF) ND ND 100 1000
Diisobutyl Phthalate (DiBP) ND ND 30 1000
Di-n-pentyl Phthalate (DnPP / DPENP) ND ND 30 1000
Dially Phthalate (DAP) ND ND 30 1000
Di-n-Hexyl phthalate (DHEXP / DnHP) ND ND 30 1000
Dicyclohexyl phthalate (DCHP) ND ND 30 1000
Diethyl phthalate (DEP) ND ND 30 1000
+ + + +
e e OO | wo E - | -
Comment PASS PASS - -
et e st A1 e g o B
I Bt o Gl s W ucBono. ¥ Ay, Ths Compamy 5 eeponolby i 1 s o v Bacurmon Boas ROt sxdnie s parace amm&m?ﬁ#% e oty 2wt
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Uniess othenwise stated the results shown in this test report refer only fo the sampleds) tested and such sampieis) are erained for 50 davs oniy.
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SG

Test Re port No.: T32420270447SC Date: MAR 21, 2024 Page 7 of 9
Test Item(s) Result (s} (ppm) ReportLimit | Client's
Specimen No. 3 4 (ppm) Limit (ppm)
Dibutyl Phthalate (DBF) ND ND 30 1000
Benzylbutyl Phthalate (BBP) ND ND 30 1000
Bis-(2-ethylhexyl) Phthalate (DEHP) ND ND 30 1000
Diisononyl Phthalate (DINP) ND ND 100 1000
Di-n-octyl Phthalate (DNOP) ND ND 30 1000
Diisodecyl Phthalate (DIDP) ND ND 100 1000
Diisobutyl Phthalate (DiBP) ND ND 30 1000
Di-n-pentyl Phthalate (DnPP / DPENP) ND ND 30 1000
Dially Phthalate (DAP) ND ND 30 1000
Di-n-Hexyl phthalate (DHEXP / DnHP) ND ND 30 1000
Dicyclohexyl phthalate (DCHP) ND ND 30 1000
Diethyl phthalate (DEP) ND ND 30 1000

+ + + +
P i o -
Comment PASS PASS - -

Specimen Description:

1. Transparent plastic sheet (Box) w/ Transparent plastic label w/ white printing (Sticker) w/ Transparent
plastic label (Sticker)

2. White paper card

3. White paper card w/ Grey w/ black coating on paper card (Card), black coating on plastic film
(Card), black coating on plastic label (Sticker)

4. White paper label w/ black printing (Sticker) w/ Transparent plastic label w/ black printing (Sticker) w/
Transparent plastic film (Card)
Note: - ppm = parts per million

- ND = Not Detected (lower than MDL)
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Test Report No.: T324202704475C Date: MAR 21, 2024 Page 8 of 9

Tarnishing Test

Test Property Test Method Test Principle / Requirements Result
Tarnishing Test Client’s Withstand a 2-minute submersion in | PASS
Specification a 2% sulfurated potash and distilled
water solution without moderate / No noticeable change
severe tarnishing. Minor tarnishing was observed on the
is not consider as failure. test samples.
Remark:

When statement of conformity is made, unless the decision rule was mentioned in above specified test
items, the decision rule would be based on the non-binary statement with guard band (is equal to the
expanded measurement uncertainty with a 95% coverage probability, w = Uss) in ILAC-G8:09/2019 Clause
423,

“Pass - the measured value is within (or below / above) the acceptance limit, where the acceptance limit is
below / above to the guard band.” or “Pass - The measured values were observed in tolerance at the
points tested. The specific false accept rnisk is up to 2.5%.".

“Fail - the measured value is out of (or below / above) the tolerance limit added / subtracted to the guard
band.” or “Fail - One or more measured values were observed out of tolerance at the points tested”. The
specific false reject risk is up to 2.5%.

“Inconclusive — It is not possible to state the conformity. Either one or more measured values were
abserved in the portion of the expanded measurement uncertainty intervals at the points tested where the
specific risk is up to 50%_"
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Test Report No.: T32420270447SC Date: MAR 21, 2024 Page 9 of 9

Pic.1

*** End of Report ***
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